
 

Abu Dhabi • Adelaide • Bahrain • Bangkok • Beijing • Brisbane • Chennai • Danang • Doha • Dubai • Hanoi • Ho Chi Minh City • Hong Kong 
Jakarta • Jeddah • Karachi • Kuala Lumpur • Kuwait • Lahore • London • Macau • Manila • Melbourne • Muscat • New Delhi • Riyadh  
Shanghai • Shenzhen • Singapore • Sydney • Tripoli   

Meinhardt (QLD) Pty Ltd  
A.B.N. 49 010 014 776 
 
Level 1, 34 Thomas Drive 
Chevron Island, Queensland 4217 
 
T: +61 7 5528 6411 
 
Meinhardtgroup.com 

11 October 2021 

   
Nambucca Valley Council  
PO Box 177  
Macksville NSW 2447

 

RE: Development of Seniors Living and Aged Care Facilities, 24 Coronation Road, 
Congarinni North, NSW 
Site Sewer Management and Water Strategy updated – Rev B 
[...]
x What are the physical dimensions of the plant including all ancillary tanks, access and fencing required 

to service the entire development? 
o The overall STP site footprint is 25 meters x 14.5m 

 
  



 
   

8 | P a g e  
 

                          www.hydroflux.com.au 

GRS Certified to ISO 9001, ISO 14001, ISO 31001, ISO 45001  
 

 
x What are the visual impacts of the plant? Plans required. –  

o See attached case studies for concepts relating to amenity. It would be best to apply some 
landscaping to the site. The plant itself is approximately 3m tall. Often a soil mound of 1 or two 
meters surrounding the site with bushy shrub like natives such as bottle brush and lilly pilly on 
the mound are typical of coastal sites.  
 

x What are the odour impacts of the plant?  
o The system will be equipped with odour control. The odour control system comprises 

aluminium covers over the tanks where appropriate, pipework and vacuum blower to remove 
the odour containing air and a carbon filtration odour scrubbing unit.  

o Are there any examples of a plant being used in the same application i.e. coastal residential 
development of this size?  Resorts / mining are a bit different in that they have the resources to 
put into operation and maintenance. On the contrary. Resorts and mines tend to ignore their 
plants because it’s just that black box at the back end of the site. Miners focus on digging things 
out of the ground and resorts focus on guests. We have often been to mining clients who don’t 
know where their existing STP is on their site, only to find it chugging along hidden out of site. 
We find retirement villages and similar small sites tend to look after their plant’s better 
because there is a dedicated staff member. 140+ installation list attached. 
 

x The scale of the development is not insignificant.  The privately operated plant would service a large 
number of dwellings and an aged care facility.  What is the annual operating cost and how will the aged 
care facility provide the technical, financial and organisational capacity to operate, maintain and plan 
for renewal of the plant?  

o The onsite maintenance engineer would adopt operation of the plant as part of their regular 
duties. The cost to operate the plant is approximately $44,000, the majority of which is in 
chemical consumption 
 

x What is the proposed arrangement should, for whatever reason, the operator of the site only partially 
complete development or become insolvent and abandon the completed site? 
 

o The plant can be on-sold. We have seen a number of these incidents over time. How-ever the 
site will require an STP for the life of the site whatever the reuse of the buildings. Hydroflux 
would continue to offer support to future owners of the site whom-ever that may be. We have 
experienced such conditions during mergers and acquisitions of sites where-by the new owner 
requires an update and introduction to the asset as well as refresher training on-site. In 60 plus 
years of Epco plants on sites we have seen most contingencies over time. 

 
  



 
   

9 | P a g e  
 

                          www.hydroflux.com.au 

GRS Certified to ISO 9001, ISO 14001, ISO 31001, ISO 45001  
 

 

 SPECIFICATION 

The following specification provides some technical data with respect to the system offered. The Hydroflux Epco 
Roadtrain® package plants are built to withstand years of remote service.  

x A plant that is considered set and forget, with intermittent attendance from an operator 
x Remote telemetry for fault indication and process monitoring can be offered as an option 
x Limited routine maintenance 
x Duty / Standby pumps and blowers 

 

 Sustainable by design 
The Hydroflux Epco Roadtrain® is a product range that is sustainable by design. The RoadTrain systems is 
designed from the basis of circular economic principals to ensure the equipment provides our clients with an 
economic life cycle. Robust welded 6mm mild steel epoxy coated construction for life spans in excess of 25 plus 
years is just one element we considered in the design process. The image below provides insight into the 
Hydroflux RoadTrain philosophy. 
 
 

  
 
 
 
 



 
   

10 | P a g e  
 

                          www.hydroflux.com.au 

GRS Certified to ISO 9001, ISO 14001, ISO 31001, ISO 45001  
 

 

 
 

 
 

  

 Roadtrain 40 in operation at a mine site in QLD since 1978. 



 
   

11 | P a g e  
 

                          www.hydroflux.com.au 

GRS Certified to ISO 9001, ISO 14001, ISO 31001, ISO 45001  
 

 
 Design selection 

 
There are three methods of construction employed for sewage treatment plants in this size category. 
 

x Poly tank farms 
x Containerised Plants 
x Fabricated RoadTrain 

 
All three systems have different life expectancies shown below in years. 
 
 

 
 

 
 

 Poly Tank Farms 
Hydroflux does not undertake poly tank farm projects for many sustainability reasons, one of which is 
the shortest life span as shown in the previous time line.  
 

 Containerised Plant 
Containerised systems are fit for purpose and we do provide them through our Mena Water agency 
where appropriate, for exploration camps and the like with medium site life spans or for clients focused 
on CAPEX budgets without reference to operational lifespan . The concern with containerised systems is 
that they are constructed for one purpose, cannot be readily upgraded and typically have a medium-
term life span of 10 to 15 years. 
 

 Fabricated Roadtrain Plant 
The RoadTrain® is the most appropriate design for sites intended to be long standing such as 
communities, retirement villages and resorts. The RoadTrain® design has all the sustainability attributes 
shown on the circularity image in section 3.1. 
 
The RoadTrain® design life cycle is extended even further in ocean bound situations such as small island 
communities where grade 316 stainless steel replaces the mild steel epoxy coated standard. 
 
The RoadTrain system is fitted with appropriate sound covers for the blowers to reduce acoustic impact. 
In residential or resort sites Odour scrubbing with covers on the main tanks will be included to eliminate 
odour. 

 
  



 
   

12 | P a g e  
 

                          www.hydroflux.com.au 

GRS Certified to ISO 9001, ISO 14001, ISO 31001, ISO 45001  
 

 
 Process selection 

 
The treatment process is the next selection made for a site once the design selection has been identified. 
 
The treatment process relates to the level of treatment required of the effluent to be discharged from the plant 
to the surrounding environment.  
 
In the case of the Nambucca site, Hydroflux recommends the RoadTrain Ultra™ model due to the need for A class 
reuse quality effluent. The RoadTrain Ultra is based around MBR (Membrane Bioreactor) technology. 
 
This design choice was made due to our understanding that the effluent will be retained on site where possible 
and irrigated through sub-surface means in roadside verges on adjacent public roads where necessary. 
 
The following tables summarise the capacity and process qualities of the Roadtrain® Ultra system: 
 

 Incoming raw sewage parameters 
 

PARAMETER SYMBOL VALUE UNIT 
Average Dry Weather Flowrate (ADWF) QDWF 175.0 m³/day 
Peak Dry Weather Flowrate (PDWF) QPDWF 212.5 m³/day 
Peak Instantaneous Dry Weather Flow  18.5 m³/hr 
Chemical Oxygen Demand COD 800.0 mg/L 
Biochemical Oxygen Demand BOD 400.0 mg/L 
Total Suspended Solids TSS 400.0 mg/L 
Total Nitrogen  TN 100.0 mg/L 
Total Phosphorus TP 15.0 mg/L 
Total Alkalinity* Alk 250.0 mg/L as CaCO3 

 
 Effluent discharge parameters 

 
PARAMETER SYMBOL VALUE UNIT 
Biochemical Oxygen Demand BOD 10.0 mg/L 
Total Suspended Solids TSS 10.0 mg/L 
Total Nitrogen  TN 10.0 mg/L 
Total Phosphorus TP 1.0 mg/L 
Total Alkalinity Alk 100.0 mg/L as CaCO3 

 
  



 
   

13 | P a g e  
 

                          www.hydroflux.com.au 

GRS Certified to ISO 9001, ISO 14001, ISO 31001, ISO 45001  
 

 
The below table provides further information with respect to general technical aspects of the RoadTrain Ultra™ 
design. 
 

Item Unit Value 
Screen Type  Automatic Spiral Screen 
Screen Aperture  mm 3 – perforations  
Balance Tank Size kL 50 
Balance Tank HRT hr 7.1 
Aeration Tank Size kL 110 
Aeration Tank HRT Hr 15.5 
Aeration Tank SOTR KgO2/h 30.66 
Aeration Tank Water Level  m 2.5 
Screenings Production Kg/week 25 - 50 
Sludge Production Kg/d DS 44.7 
Air Demand Nm3/h 2076 
MBR Type  Flat Sheet – Ultrafiltration 0.08micron 
MBR Air Demand Nm3/h 198 

 
 
 

 
  



 
   

14 | P a g e  
 

                          www.hydroflux.com.au 

GRS Certified to ISO 9001, ISO 14001, ISO 31001, ISO 45001  
 

 Process description 
Sewage from the source shall be screened to remove solids and plastics using an automatic spiral screen with 
3mm perforations. The screenings shall be washed to remove organics and then compacted prior to discharge 
into a skip. The screening skip will require disposal, typically this is via landfill. The spiral screen includes a bypass 
chamber for emergency discharge of flow should the screen not be available.  
 
Screened effluent will then discharge into an equalisation tank. This tank will buffer peak loads from the 
retirement village which is a critical step for the downstream aerobic process. The equalisation tank shall be fully 
mixed to keep the contents aerobic. From here, duty/standby feed pumps shall transfer the sewage to the 
membrane bioreactor (MBR). 
 
The MBR consists of three zones, Anoxic,  Aerobic and MBR Zone. In the anoxic zone nitrates generated from the 
downstream aerobic/MBR zone are converted to nitrogen gas as part of the nitrogen removal process. The flow 
then moves into the aerobic zone where a biomass consumes the organics under aerobic conditions. Process air 
is supplied from a blower package and operates under dissolved oxygen control. The MBR zone separates the 
biomass from the treated water using ultra-filtration membranes.  
 
In the aerobic zone and MBR zone, ammonia is converted to nitrate. Part of the biomass is recirculated to the 
anoxic zone to complete the nitrogen removal process. A coagulant is used to remove phosphorous and this is 
dosed to the aerobic or MBR Zones.  
 
Part of the biomass is wasted to a sludge bagging system to remove the excess biomass offsite as a solid. Drained 
water from the sludge bagging system is collected and pumps back to the head of the process.  
 
Air is required to scour the membranes and this is supplied via a dedicated set of blowers. The phase separation 
in the MBR is driven by dry mounted MBR Permeate pumps. Periodic cleaning of the MBR is required using a 
chemicals. The make up and dosing for this is provided as part of the design.  
 
The pumped permeate from the MBR zone is sterilised using UV Disinfection and then chlorinated using liquid 
chlorine.  
 
The entire process is automatically controlled using a Control System. A PLC is used together with a HMI (Human 
Machine Interface) to enable operation of the treatment. Remote monitoring is provided via HyConnect.  
 
  



 
   

15 | P a g e  
 

                          www.hydroflux.com.au 

GRS Certified to ISO 9001, ISO 14001, ISO 31001, ISO 45001  
 

Below is a flow diagram summarising the above description. 
 
 

 
 
  



 
   

16 | P a g e  
 

                          www.hydroflux.com.au 

GRS Certified to ISO 9001, ISO 14001, ISO 31001, ISO 45001  
 

 Assumptions 
Please note the following: 
 

x The raw sewage will be of a normal domestic nature with no non-biodegradable substances, industrial 
wastes or substances poisonous to the plant biomass are to be present in the flow. The domestic sewage 
shall be within the range set out in the table above 
 

x The inflow into the plant varies throughout the day. A balance tank has been fitted to manage 
fluctuations in flow which can be experienced in sites such as retirement villages. 
 

x The plant will commence operation on at least 30 to 40% of the ultimate load it is designed and purchased 
to serve 

 
x Minimal chemical dosing and handling for simplicity of operation and reduced WHS risk 

 
x Influent is expected to be managed upstream of the STP to resemble as closely as possible standard 

domestic waste. Waste from the kitchen will pass through a grease trap before discharging into the PSTP. 
Waste from the laundry or any other facility will have a water temperature < 38oC 
 

x Surface preparation and painting shall be to Hydroflux Epco standards 
 

x The control system shall be built to Australian standards and to Hydroflux Epco’s standard design 
 

 Effluent Quality Data 
The following table summarises the expected effluent quality of the Roadtrain® system: 
 
ITEM VALUE 
BOD5  <10 mg/L median 
Total Suspended Solids  <10 mg/L median 
E.Coli <100 CFU/100mL median 
 
In QLD and Victoria this level of effluent quality is classified as class A for reuse purposes in applications such as 
landscape irrigation. The proposed system exceeds treatment levels for environmental discharge into a nearby 
natural water course. Environmental discharge is class B (lower quality 20/30/100).  
 
In NSW the classification of effluent is around risk and “fit for purpose” determination not classes. In our 
opinion, the treatment process offered is fit for purpose for the intended reuse on the site. 
 
The effluent quality is treated in accordance with Australian guidelines for water recycling. Validation of the 
system being “fit for purpose” will require third party consultation by the local authority’s nominated 
consultant prior to a formal and final estimation being provided.  



 
   

17 | P a g e  
 

                          www.hydroflux.com.au 

GRS Certified to ISO 9001, ISO 14001, ISO 31001, ISO 45001  
 

 SAMPLE INSTALLATIONS 

Roadtrain® packages sewage treatment plants are operating in over 140 sites around the world. The key feature 
of Roadtrain® is that it has been designed for remote locations, such as mine sites, resorts and rural communities.  

This section provides some examples. 

 
 Port Hinchinbrook Resort 

 
x 500 EP capacity Roadtrain® Units 

 
x Sewage from a resort with discharge to the great 

barrier reef 
 

x High water quality required  
 

x Prefabricated systems to reduce site installation time 
and costs 

 
 Oilsearch, Southern Highlands, PNG 

 
x Multiple Roadtrain® systems 

 
x Sewage from various camps across the Highlands over 

twenty years of mining operations and camps from 
1988 to present day 
 

x Flat pack panel construction for easy installation and 
augmentation 
 

x Plant on the right installed 1992, plant on left installed 
2015 for increased capacity at Moro camp 

 
 Gobe Construction Camp, Southern Highlands, PNG 

 
x 200 EP Roadtrain® system 

 
x Sewage from a construction camp in 1997 and later the 

airport facility from 2000 to present day 
 

x High discharge requirements, the site is in an 
environmentally sensitive area 
 

x Robust solution to manage the variations experienced in 
resort wastewater 



 
   

18 | P a g e  
 

                          www.hydroflux.com.au 

GRS Certified to ISO 9001, ISO 14001, ISO 31001, ISO 45001  
 

 
 OK Tedi, Western Province, PNG 

 
x Multiple Roadtrain® units from 4000EP to 400EP in 

Tabubil and Kiunga 
 

x Sewage from township and port facility 
 

x Prefabricated systems for delivery by river 
 
 
 
 
 

 Wujal Wujal Community, QLD, Australia 
 

x 350 EP Roadtrain® system 
 

x Sewage from a remote community  
 

x Environmental discharge with high quality effluent 
required 
 

x Prefabrication to simplify the site installation process 
 
 
 
 

 Masig Island, Torres Straits, QLD, Australia 
 

x 650 EP Roadtrain® system 
 

x Sewage from the island of Masig, located in the Torres 
Straits   
 

x High discharge requirements, the site is in an 
environmentally sensitive area 
 

x Robust solution to manage the variations experienced 